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Chinese

o 4 AR

Name of Goods %i Goods of spare part(lLi-ion Battery) UMO9E32

| 10,8V, 2200mAh/24%}
English SIS

i# #5- %13 Consignor Wifhi& (L) RedliAi R 2w

A& 7345 Manufacturer | WA L) i 2 o)

WE ik, BF WA (TG R BB iR A AL X 15D
Insepection Methods and UN “Recommendations on the TRANSPORT OF DANGEROUSGOODS”
Procedures
#?_u%ybsm)_}% Mk MO A, R

black or off-white IJ]dHlI(H cement shell, odorless

Appearance & Odor

; 1. fERtEiR% (Hazards identification)
A I
Ig None.
P %
@] = 3 ; . =
R 2. FIEFE I TIATA DGRIPHL 2T (Suggestion according to IATA
T DGR)
£ | aHas s,
I The bubbtdn(,l. is nr)I. restricted to IATA DGR according to packing
li\:l instruction 965 General Requirements and Section II.
O &
R
M
# 2 3. A3k (Packaging requirements)
I — . Ve g L. &
0 o] F M SR AR B
N The goods are packaged according to the packaging requirement of ordinary

goods.

B E M. 20104611 H16H & 2010411 H18H  EZHMI: 20114501 HO1H

The sample is a rechargeable lithium

Hix
Comment / ‘/fw;’

GRS T o ., SRR R R . AT AT O IATA DORHEAE R I L IF.
battery. The package is labelled with a lit hll’a

battery handling label. The package is accompanied with a document that mee '}M"
instruction of IATA DGR. %_
4 ‘3?/

Y VLN i 22 it A
Approver: %”‘ 'W‘q Checker: /§km Appraiser: Al
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Name of Test ltems

R ¥ £ R
Test Result

o SEAIL
Altitude
simulation
(38.3 test 1)

TR TiltiE. THC A, BRI K SIS 0 I i TR0 2 00
r190%. REGTF O ARHEZLR

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

R0
Thermal test
(38.3 test 2)

TR, THtER. THA( TRME, TR AR, SE 077 R sl 2y
f90%. G RAEEK.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard,

Rz
Vibration
(38.3 test 3)

T %, CltiR, T B8, THBUERAK. WEEHIF S EAT RG22
190%. R TFOARnEEiR,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

ity
Shock
(38.3 test 4)

Eidksik. TltdR. THA. T4, TRBULRA. RGN SRERTRBZA
1190%. A FFAIRHETER,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

S
External short
circuit
(38.3 test 5)

FEFRR M6 W RITEAEAT0C, B4, BARL. KRIFSRERR,
The external temperature does not exceed 170°C, no disassembly, no fire within six
hours of this test. The test result conforms to the requirements of standard.

Tk it
Impact
(38.3 test 6)

LEPIRRI6h A R IMEIEAT0C, L. RAME . SRR ITEAREZR,
The external temperature does not exceed 170°C, no disassembly, no fire within six
hours of this test. The test result conforms to the requirements of standard.

US|
Overcharge
(38.3 test T)

LEPIR I TFRINS [7) ) AT K . BRI bRifERE sk,
No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard.

SRR

Forced discharge

(38.3 test 8)

e
Other

R R S e AW e A M IR A P R R B0 SMURE . BRI RIF LD 1 R BR .
The Sample of the battery or cell is packed in inner packagings that completely

enclose the battery or cell, The sample is packed in strong outer packing. The sample

is protected so as to prevent short circuits,

WA IR R E L RBE RN, UM R L, TR SRR PR A
YR, AL R AHL 10k (GRID &

The tested package is capable of withstanding a 1.2m drop test in any orientation

without damage to cells or batteries contained therein, without shifting of the

contents so as to allow battery to battery or cell toe cell contact and without

release of contents. The package does not exceed 10kg gross wass.
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